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TEST RESULTS S T ONE == )‘ (‘

FO0 BiNiRE ® Bt rnn .-\.W SVYIIrn B SHAxENn

DesignerCompany |

 Contractor Company

EET - EGS - CU 323+000 & 3234466 &

3134520 & 3134859 EGYPT STONE FHECOR Ingenieros Consultores
VT 1 Py e, o ) T Ve

Contractor

ISSUED

Contractor
Reference

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
EG-Steel test (Chemical and Mechanical) for 122mm Diameter

Description of Test

Location of Test CEL Lab

Item | Specification Test Requirement | Test Result Attachment | Remarks
1 E.E.T-(ES 262-2 / 2015 & | Chemical and CEL Lab report
ES 262 / 2015) Mechanical tests

Designer | Name -~ 2 i |isign e F RO RRRIRT S | Designation “ T il Date - i

Designer Revision
Reference

Desigfier Comments to be added to the final RCS Form: S Y54l™

% Approied AS Pur OXl\athad R, 0 e DAY - |
pTegt QegsS Repx™® WA RS R TICT PO

—

Designer Name Sign Date =2 Designation
REPLY

Sign o Twr | @
et | Plaa oty | A Fatt . IE“
Note:

e Response from the Designer is not mandatory for every submission, but may be necessary for previously approved
design related subjects

e Response to Contractor’s Submission by the Employers Representative (ER) shall be by Letter and Review and
Comment Sheet (RCS) with any comments attached and the status of approval

e Receipt of Submission via EDMS will not be signed by ER

e IfaStampis used, please try to avoid covering written text J

e —————

File: TRF - Test Result Form Rev 0924-1 Page 1of 2

N\
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MATTRIAN
INSPECTION EGYPf

REQUES] 8T ONU

AL nim
Location Name | KontractorCompany | DesignerCompany
o . " W50 N
l‘t‘: .l‘(;\ MYRFRTTLLIE B FALEIL R IR LAY LGYPT STONIL FNECON N."”'m Consultores
' PSS Tttt 0, SRS g~
| . Name b I0etg  |Oesighation
haved by Contractor 'w Ahmed "ﬂ.blw 17 01:202%
Contractor Reference | R 1GS - cumm-08 | Kevision
Name __ | WSS oo hh | mm
Recelved by IR W MIR # NS
Eng/ Alaa f athy ,,_fg thy '3
Description of Materials -

Location to be Used
Will Materials be Covered Over when used

T ————

No () Yes ¥ Note:

Strike out Items below If Not A pllublo

e JonuN | [Sehiss  ONVN | [Sebea____
Permanent Works use Dimension Check K Certificate of
.l Conformance Check
Delivery Ticket description " Quantity checked )L Test ﬁor;mcom
o attache
Safe access and material W | [ Shelf Ufeln date - Paint /Galv Ch«l; ‘d
handling . | Certificates attache
Packaging Visual damage Check Storage Condition Weld certificates
sultabllity check attached
ltem Inside packaging Visual - Drawling compliance Specification -
damage check check compliance check
FAT Report approved |, MAR Reference Check Certificates Readable -
and If Comments Signed /Stamped
Supplier Name Item Serlal Number -
and Hard Stamp Check
Factory Release Certificate Test Sample Ref: No -
. and Photo
Reference Photos to be attached Sample taken to -
to File (Number y Approved Laborato

Comments by ER syS54M9
w APPIWed QB Pwr. abvidss A Jina.

»
e - ) . - ‘ 5 ‘/ /u. .
aad A Y _SJ N -

APPROVAL STATUS

- bl

“AWC= Approved with

* Alignment/Bridges: Culvert only A= Approved Comments; R= Rejected

File: MIR - Material Inspection Request Rev 0924-1 Page 10f2
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___CEL___

Consulting Englneering Bureau & Laboratorles

duwdigh OV ) LEILY | Jalas LS
Company : Egypt Stone.
Project : Electrical Express Train Sector 4.
Delivery Date : 04/02/2025
Report Date : 11/02/2025
Source : EG steel Company.
Type of Sample : Mechanical test for steel bar 12 (deformed) mm Dia.
Report No. : 001
RESULTS OF MECHANICAL PROPERTIES OF STEEL BARS
ES 262/2015
Results ES 262-2/2015
Property * - _ .
1 2 3 Grade B 500 DWR Limits
i { {

Bar Nominal Dia. (mm) 12 12 12 o

Actual diameter

Yield Strength (MPa) (Re)

Ultimate tensile Strength (MPa)
(Rm)

LR D

500 Min - 650 Max

LR A

Ultimate tensile Strength (MPa) |

(Rm) / Yield Strength (MPa) (Re) 1.25 Min.
Elongation (%) 23.0 22.7 23.4 13 %( Min.)
Dass No Cracks were observed during |

Cold bend test

Note:

bend test.

No any part of the fracture is outside the middle third of the gage length

The Test Results is ( E/Comply - O Not Comply) with Spec. Limits

g & Laboratories

Hbm"' Jolas i
Ll Sl 1 )16 T )1 A

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

ACCREDITED
Testing Labortstory

Juad¥ Lot S Y
3,880 - EULa )

YYPAY AT - YVPIVITY o S 4 (9ol

www.cel-egypt.com
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. CEL

Vet bonghoens g Mrean & | abmiaoried
A A A LWl e iba

CWIPARY UV B,

e SRRl Bxprean Yealn Beatog 4

Nuw\‘ \Mte MAANVROIA

Hepait Nl VAOR08A

vpe oF Sample 0 Ohaavoal toad fog stoal bar 19 (dofarmad) mim Bim.

Ay e RO Rl Qaipany.

Repail Nn A\

REBULTE QF QHEMICAL ANALYBIB QF BTEEL
EH UA201H

R i () Grade B BO0DWA Linite
Carhon ((}) 0970 (320 % mnx
Nl (1) 0 100 () HHO A max
Sl (4) 0 026 0.040 % max
Phosphonm (") 0.014 0.040 % max
NManganese (M) 0.000 1,000 % max.
Nickel (NI) 0.000
Chromiim (Cr) 0.000
Malybdenum (Mo) 0.000
Vanadium (V) 0.002
Copper  (©w/| o240
Nittogen N o000 0,012 % max,
CkV | pasa ~0.610 % max

The Test Resulta s ( m’éomply « [0 Not Comply) with 8pec. Limits

VY ubimolln

dawd g AT | Jolad uiKa
l‘l\.%zu&.&' Lt sl A
3

Stqnatira dieca ko

¥

A B Makek Bl Afdal Steeet NPAYIRUTPS (PR

Lamalek, Caira )ALl « UL
. . ’ - YV" 0 ]

Tel.& Fay 1 27367211 « 2730000 L —— VPP AY WP 1 puSD + Gpald
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Company : Egypt Stone.
Project : Electrical Express Train Sector 4.
Delivery Date : 04/02/2025
Report Date : 11/02/2025
Source : EG steel Company.

Type of Sample : Mechanical test for steel bar 12 (deformed) mm Dia.
Report No. : 002

RESULTS OF MECHANICAL PROPERTIES OF STEEL BARS
ES 26212015 "‘

Results ES 262-2/2015
Property s e eSS |
4 2 3 Grade B 500 DWR Limits
Bar Nominal Dia. (mm) 12 12 12 s
Actual diameter 11.99 12.02 11.98 ik
Yield Strength (MPa) (Re) 500 Min - 650 Max
t)é:Tate tensile Strength (MPa) 2913 | 7242 | 721.1 -
Ultimate tensile Strength (MPa) 1 . Q
(Rm) / Yield Strength (MPa) (Re) | 1.35 | 134 | 1.36 1.25 Min.
Elongation (%) 22.9 22.9 22.0 13 %( Min.)
Cold band tast - No Cracks were observed during
- = ) bend test. )
Note: No any part of the fracture is outside the middle third of the gage length

The Test Results is ( Comply - O Not Comply) with Spec. Limits
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Company . Egypt Stone.
Project ' Electrical Express Train Sector 4.
Delivery Date : 04/02/2025
Report Date : 11/02/2025
Type of Sample : Chemical test for steel bar 12 (deformed) mm Dim.
Source : EG steel Company.
Report No. : 002

ES 26212016

— nosulte (%) Grade B 500DWR Limits

0 280 0320 % max
Silicon o180 | 0550%max |
Sulfur oo28 | 0.040 % max.
Phosphorus 0.014 0,040 % max.
Manganese 0890 | 1.800 % max.
Nickel 0.050 -
Chromium 0.060 -
Molybdenum 0,008 .
Vanadium 0.001 l
Copper 0.210 o

0 008 0.012 % max.

0.450 0610 % max 'l

The Test Results is ( @/Comply - [0 Not Comply) with 8pec. Limits
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Company - Egypt Stone.
Project . Electrical Express Train Sector 4.
Delivery Date : 0402/2025
: 110272025
: EG steel Company.
: Mechanical test for steel bar 12 (deformed) mm Dia.
: 003
RESULTS OF MECHANICAL P  OF STEEL B
ES 26 -
Results ES 262-2/2015
Property - .- 1 6
q 2 3 rade B 500 DWR Limits
> - — +— - -
Bar Nominal Dia. (mm) 12 12 12 -
-+ 4 + -
Actual diameter 1196 | 1201 | 12.05
|
Yield Strength (MPa) (Re) 500 Min — 650 Max

)

| %ﬁ?ate tensile Strength (MPa) ! 6916 | 6914 & 6833 -

e, | = | e | 1

ir Elongation (%) 218 22.7 22.3 13 %( Min.) :t*

? Cold bend test Pass glgngrte;c;:s were observed duringﬁ
Note: No any part of the fracture is outside the middle third of the gage length

The Test Results is ( ® Comply -

Not Comply) with Spec. Limits
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Company : Egypt Stone.
Project : Electrical Express Train Sector 4.
Delivery Date : 04/02/2025
Report Date : 11/02/2025
Type of Sample : Chemical test for steel bar 12 (deformed) mm Dim.
Source : EG steel Company.
Report No. : 003
RESULTS OF CHEMICAL ANALYSIS OF STEEL
ES 262/2015
Element Results (%) ,
Grade B S00DWR Limits
Carbon (C) 0.290 0.320 % max
. : ~+
Silicon (Si) 0 140 0.550 % max |
Sulfur (S) 0.012 0.040 % max.
Phosphorus (P) 0.007 0.040 % max.
Manganese (Mn) 0.920 1.800 % max.
Nickel (Nl) 0.060 o
Chromium (Cf) 0.060 e
Molybdenum (MO) 0.007 -—--
Vanadium (V) 0.001 ———-
Copper (Cu) 0210 ]
Nitrogen (N) 0.006 0.012 % max.

CEV

The Test Results is (

fin “
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0.610 % max

Comply - O Not Comply) with Spec. Limits

Juad¥ | Lyl Y

38140 - e )
YVPIY Y - YVYIVYYY | uS1a + (eaull
www.cel-egypt.com


https://v3.camscanner.com/user/download

___CEL___

Consulting Engineering Bureau & Laboratories

Aseedight OHLAIWN T Jalae uille
Company - Egypt Stone.
Project . Electrical Express Train Sector 4,
Delivery Date : 04/02/2025
Report Date : 1110212025
Source . EG steel Company.
Type of Sample : Mechanical test for steel bar 12 (deformed) mm Dia.
Report No. : 004
RESU OF MECHANIC ROPERTIES OF STEEL BARS
62/201
ES 262-2/2015
Property Results 1 h
1 2 3 Grade B 500 DWR Limits
S — = { - —
Bar Nominal Dia. (mm) 12 12 12 Wi |
i - B R ————— R !
Actual diameter 1206 | 11.97 | 12.04 |
u b m——— —_
\ Y
| Yield Strength (MPa) (Re) 032.3 544.6 500 Min - 650 Max ‘
?A&Tate tensile Strength (MPa) 7063 | 708.6 | 719.2 _— ;
, L 1
Ultimate tensile Strength (MPa) |
(Rm) / Yield Strength (MPa) (Re) | 133 | 132 | 1.32 1.25 Min.
- L
| |
Elongation (%) 233 | 228 | 240 13 %( Min.) |
Gold bend (65t Pass No Cracks were observed during |

Note:

The Test Results is (Z!/Comply -

aboratories

W W1 Jalas S
AT TP ME B IS [

bend test.

No any part of the fracture is outside the middle third of the gage length

Not Comply) with Spec. Limits
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Company -

Project
Delivery Date
Report Date

Type of Sample
Source

Report No.

Element
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Egypt Stone.

: Electrical Express Train Sector 4.

: 04/02/2025

: 11/02/2025

: Chemical test for steel bar 12 (deformed) mm Dim.
: EG steel Company.

: 004

RESULTS OF CHEMICAL ANALYSIS OF STEEL

Results (%)

ES 262/2015
Grade B 500DWR Limits

Carbon

0.285

0.320 % max

Silicon

0.250

0.550 % max

Sulfur

0.027

0.040 % max.

Phosphorus

0.036

0.040 % max.

Manganese

0.980

1.800 % max.

Nickel

0.110

Chromium

0.120

Molybdenum

0.017

Vanadium

0.003

Copper

0.510

| Nitrogen

0.009

0.012 % max.

CEV

0.518

0.610 % max

The Test Results is (mmply - O Not Comply) with Spec. Limits
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